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= as. FCC RF Test Report Report No. : FR420701G

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15E R§§247-QP
50.0 | 15E RSS247-AVG
4 4
40.0
. i
30.0
1 1
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-1 2023 LINE
(ver Limit Read LISN Cable
Freq Level Limit Line Level Factor Lossz Remark
MHz ~ dBuV dE ~ dBuvV  dBuv B dB
1 0.161 40.96 -24.47 65.43 30.49 0.05 10.42 QP
2 0.161 33.76 -21.67 55.43 23.28 0.05 10.42 Average
3 0.176 43.65 -21.03 64.68 33.20 0.04 10.41 QP
4+  0.176 40.65 -14.03 54.68 30.20 0.04 10.41 Average
5 0.185 40.24 -23.56 £3.80 29.80 0.03 10.41 QP
& 0.195 34.64 -19.16 53.80 24.20 0.03 10.41 Average
7 0.396 35.48 -22.47 57.95 25.20 0.00 10.28 QP
g 0.396 22.78 -25.17 47.95 12.50 0.00 10.28 Average
9 0.544 34.36 -21.64 56.00 24.20 -0.04 10.20 QP
10 0.544 23.76 -22.24 46.00 13.60 -0.04 10.20 Average
11 1.088 32,58 -23.42 56.00 22.59 -0.10 10.09 @F
12 1.088 25.18 —20.82 46.00 15.19 —0.10 10.09 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
0.0 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
0.0l
30.0 ! I},,
. 4 it il
20.0
10.0
V5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuv dB dB
1 0.179 43.96 -20.59 64.55 33.50 0.05 10.41 gP
2%  0.179 40.66 -13.89 54.55 30.20 0.05 10.41 Average
3 0.247 40.57 -21.29 61.86 30.20 0.00 10.37 QP
4 0.247 31.57 -20.29 51.86 21.20 0.00 10.37 Average
5 0.302 40.49 -19.70 60.19 30.20 -0.04 10.33 QP
6 0.302 26.19 -21.00 50.19 18.90 -0.04 10.33 Average
7 0.471 33.47 -23.02 56.49 23.30 -0.07 10.24 QP
8 0.471 26.67 -18.82 46.49 16.50 —0.07 10.24 Average
9 0.767 32.54 -23.46 56.00 22.50 -0.08 10.12 QP
10 0.767 26.54 -19.46 46.00 16.50 —0.08 10.12 Average
11 1.135 33.18 -22.82 56.00 23.19 -0.10 10.09 @F
12 1.135 28.18 -17.82 46.00 18.19 -0.10 10.09 Average
Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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Report No. : FR420701G

Appendix C. Radiated Spurious Emission

Relative Humidity : 41~42 %
Test Engineer : Carry Xu
Temperature : 22~23°C

Radiated Spurious Emission Test Modes

Mode Band (%a:g Antenna, Modulation | Channel Frequency gg:z RU Remark
Mode 1 = U-NII-5  5.925-6.425 5+4 802.11a 1 5955 6Mbps - -
Mode 2 | U-NII-5  5.925-6.425  5+4 802.11a 45 6175  6Mbps - -
Mode 3 = U-NII-5 | 5.925-6.425 5+4 802.11a 93 6415 6Mbps - -
Mode 4 | U-NII-5 | 6.425-6.525 5+4 802.11a 97 6435 6Mbps - -
Mode 5 = U-NII-5 | 6.425-6.525 5+4 802.11a 105 6475 6Mbps - -
Mode 6 = U-NII-5 | 6.425-6.525 5+4 802.11a 113 6515 6Mbps - -
Mode 7 | U-NII-5  6.525-6.875  5+4 802.11a 117 6535  6Mbps - -
Mode 8 | U-NII-5  6.525-6.875  5+4 802.11a 149 6695  6Mbps - -
Mode 9 | U-NII-5 | 6.525-6.875 5+4 802.11a 181 6855 6Mbps - -
Mode 10 = U-NII-8 | 6.875-7.125 5+4 802.11a 189 6895 6Mbps - -
Mode 11 | U-NII-8 @ 6.875-7.125 5+4 802.11a 209 6995 6Mbps - -
Mode 12 U-NII-8 | 6.875-7.125  5+4 802.11a 229 7095  6Mbps - -
Mode 13 = U-NII-5 | 5.925-6.425 5+4  802.11be EHT20 1 5955 MCSO0 Full -
Mode 14 | U-NII-5 | 5.925-6.425 5+4  802.11be EHT20 45 6175 MCSO Full -
Mode 15 | U-NII-5 | 5.925-6.425 5+4  802.11be EHT20 93 6415 MCSO0 Full -
Mode 16 | U-NII-5 | 5.925-6.425 5+4  802.11be EHT20 97 6435 MCSO0 Full -
Mode 17 | U-NII-5 | 6.425-6.525 5+4 802.11be EHT20, 105 6475 MCSO0 Full -
Mode 18 | U-NII-5 | 6.425-6.525 5+4  802.11be EHT20 113 6515 MCSO Full -
Mode 19 = U-NII-5 | 6.525-6.875 5+4  802.11be EHT20 117 6535 MCSO Full -
Mode 20 = U-NII-5 | 6.525-6.875 5+4  802.11be EHT20 149 6695 MCSO0 Full -
Mode 21 | U-NII-7 | 6.525-6.875 5+4 802.11be EHT20 181 6855 MCSO Full -
Mode 22 | U-NII-8 | 6.875-7.125 5+4 802.11be EHT20 189 6895 MCSO Full -
Mode 23 | U-NII-8 | 6.875-7.125 5+4  802.11be EHT20 209 6995 MCSO Full -
Mode 24 | U-NII-8 | 6.875-7.125 5+4  802.11be EHT20 229 7095 MCSO Full -
Mode 25 = U-NII-5 | 5.925-6.425  5+4  802.11be EHT40 3 5965 MCSO Full -
Mode 26 = U-NII-5 | 5.925-6.425 5+4  802.11be EHT40 43 6165 MCSO0 Full -
Mode 27 | U-NII-5 | 5.925-6.425 5+4  802.11be EHT40 91 6405 MCSO0 Full -
Mode 28 | U-NII-5 | 6.425-6.525 5+4  802.11be EHT40 99 6445 MCSO0 Full -
Mode 29 | U-NII-5 | 6.425-6.525 5+4 802.11be EHT40 107 6485 MCSO0 Full -
Mode 30 = U-NII-5 | 6.525-6.875 5+4  802.11be EHT40, 123 6565 MCSO0 Full -
Mode 31 = U-NII-5 | 6.525-6.875 5+4  802.11be EHT40 147 6685 MCSO0 Full -
Mode 32 = U-NII-5 | 6.525-6.875 5+4  802.11be EHT40 179 6845 MCSO0 Full -
Mode 33 | U-NII-8 | 6.875-7.125 5+4 802.11be EHT40, 195 6925 MCSO0 Full -
Mode 34 | U-NII-8 | 6.875-7.125 5+4  802.11be EHT40, 203 6965 MCSO0 Full -
Mode 35 | U-NII-8 | 6.875-7.125 5+4 802.11be EHT40 K 227 7085 MCSO0 Full -
Mode 36 = U-NII-5 | 5.925-6.425 5+4  802.11be EHT80 7 5985 MCSO0 Full -

Sporton International Inc. (Kunshan) Page Number : C1 of C216
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Band . Data
Mode Band (GH2) Antenna, Modulation |Channel Frequency‘ Rate ‘ RU Remark

Mode 37 | U-NII-5 = 5.925-6.425 5+4 802.11be EHT80 39 6145 MCSO0 Full -

Mode 38 @ U-NII-5 @ 5.925-6.425 5+4 802.11be EHT80 87 6385 MCSO0 Full -

Mode 39 @ U-NII-5 @ 6.425-6.525 5+4 802.11be EHTS80 103 6465 MCSO Full -

Mode 40 @ U-NII-5 @ 6.525-6.875 5+4 802.11be EHTS80 135 6625 MCSO Full -

Mode 41 | U-NII-5 @ 6.525-6.875 5+4 802.11be EHTS80 151 6705 MCSO Full -

Mode 42 @ U-NII-8 @ 6.875-7.125 5+4 802.11be EHT80 167 6785 MCSO0 Full -

Mode 43 | U-NII-8 @ 6.875-7.125 5+4 802.11be EHT80 199 6945 MCSO0 Full -

Mode 44 | U-NII-8 @ 6.875-7.125 5+4 802.11be EHT80 215 7025 MCSO0 Full -
802.11be

Mode 45 | U-NII-5 @ 5.925-6.425 5+4 EHT160 15 6025 MCSO0 Full -
802.11be

Mode 46 | U-NII-5 = 5.925-6.425 5+4 EHT160 47 6185 MCSO0 Full -
802.11be

Mode 47 | U-NII-5 @ 5.925-6.425 5+4 EHT160 79 6345 MCSO0 Full -
802.11be

Mode 48 @ U-NII-5 @ 6.525-6.875 5+4 EHT160 143 6665 MCSO0 Full -
802.11be

Mode 49 @ U-NII-8 @ 6.875-7.125 5+4 EHT160 207 6985 MCSO0 Full -
802.11be

Mode 50 | U-NII-5 @ 5.925-6.425 5+4 EHT320 31 6105 MCSO0 Full -
802.11be

Mode 51 | U-NII-5  5.925-6.425 5+4 EHT320 63 6265 MCSO0 Full -

Mode 52 | U-NII-8 @ 6.525-7.125 5+4 802.11a 185 6875 6Mbps - -

Mode 53 | U-NII-7 @ 6.525-7.125 5+4 802.11be EHT20 185 6525 MCSO0 Full -

Mode 54 | U-NII-8 @ 6.525-7.125 5+4 802.11be EHT40 187 6885 MCSO0 Full -

Mode 55 | U-NII-7 @ 6.525-7.125 5+4 802.11be EHT80 183 6865 MCSO0 Full -
802.11be

Mode 56 | U-NII-7 = 6.525-7.125 5+4 EHT160 175 6825 MCSO0 Full -
802.11be

Mode 57 | U-NII-7 = 6.525-7.125 5+4 EHT320 159 6745 MCSO0 Full -
802.11be

Mode 58 | U-NII-8 | 6.525-7.125 5+4 EHT320 191 6905 MCSO Full -

Mode 59 | U-NII-7 @ 6.425-6.875 5+4 802.11be EHT40 115 6525 MCSO0 Full -

Mode 60 @ U-NII-7 @ 6.425-6.875 5+4 802.11be EHTS80 119 6545 MCSO0 Full -
802.11be

Mode 61 @ U-NII-5 @ 5.925-6.425 5+4 EHT160 111 6505 MCSO0 Full -

Mode 62 | U-NII-6 | 5.925-6.425 5+4 802.11be HE320 95 6425 MCSO Full -
802.11be

Mode 63 | U-NII-6 | 6.425-6.875 5+4 EHT320 127 6585 MCSO Full -

Mode 64 @ U-NII-5  5.925-6.425 5+4 802.11be EHT20 5955 MCSO0 Single RU 26/0 -

Mode 65 | U-NII-5 = 5.925-6.425 5+4 802.11be EHT20 5955 MCSO0 Single RU 52/37 -

Mode 66 | U-NII-5 | 5.925-6.425 5+4 802.11be EHT20 5955 MCSO Single RU 106/53 -

Mode 67 | U-NII-8 | 6.875-7.125 5+4 802.11be EHT20 229 7095 MCSO Single RU '26/8 -

Mode 68 | U-NII-8 | 6.875-7.125 5+4 802.11be EHT20 229 7095 MCSO0 Single RU 52/40 -

Mode 69 @ U-NII-8 @ 6.875-7.125 5+4 802.11be EHT20 229 7095 MCSO0 Single RU 106/54 -

Mode 70 | U-NII-5 @ 5.925-6.425 5+4 802.11be EHT20 1 5955 MCSO0 Small RU Index 37+2 -

Mode 71 | U-NII-5 @ 5.925-6.425 5+4 802.11be EHT20 1 5955 MCSO0 Small RU Index 53+4 -

Mode 72 | U-NII-8 | 6.875-7.125 5+4 802.11be EHT20 229 7095 MCSO| Small RU Index 40+6 -

Mode 73 | U-NII-8 | 6.875-7.125 5+4 802.11be EHT20 229 7095 MCSO0| Small RU Index 54+4 -

Mode 74 | U-NII-5 | 5.925-6.425 5+4 802.11be EHT80 7 5985 MCSO Puncturing 20M 0 -

Mode 75 @ U-NII-8 @ 6.875-7.125 5+4 802.11be EHT80 215 7025 MCSO0 Puncturing 20M Q -
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Band . Data
Mode Band (GH2) Antenna‘ Modulation | Channel Frequency‘ Rate ‘ RU Remark
Mode 76 U-NII-5 5.925-6.425  5+4 8E05|'T111é’oe 15 6025 MCSO Puncturing40M @ -
802.11be .
Mode 77 U-NI-8 6.875-7.125  5+4 oo 207 = 6985 MCSO Puncturing 40M @ :
Mode 78 = U-NI-5 5.925-6.425  5+4 8!5()I-2|:I'111é)()e 15 6025 MCSO Puncturing20M @ -
Mode 79 U-NI-8 6.875-7.125  5+4 8E05|'T111é’§ 207 = 6985 MCSO Puncturing20M @ -
802.11be Puncturing 80M+40M
Mode 80 U-NII-5 5.925-6.425  5+4 02100 31 6105  MCSO S ;
Mode 81 U-NI-8 6.525-7.125  5+4 802.11be 191 6905 MCsp "uncturing 8OM+4OM
EHT320
Mode 82 = U-NI-5 5.925-6.425  5+4 8£j'T1312b§ 31 6105 MCSO Punctuing8OM @ -
Mode 83 = U-NI-8 6.525-7.125  5+4 8E°f|'T1312b§ 191 6905 MCSO Puncturing 8OM @ = -
Mode 84 = U-NI-5 5.925-6.425  5+4 8E(’F2|'T1312b§ 31 6105 MCSO Puncturing 40M @ -
Mode 85 U-NI-8 6.525-7.125  5+4 Sé’j%lzbg 191 | 6905 MCSO Puncturing 40M @ -
Mode 86 U-NII-5 5.925-6425 5+4  802.1lbe HESO 7 5085 MCSO Large RU484+242 @ -
Mode 87 U-NI-8 6.875-7.125 5+4 802.1lbe EHT8O0 215 = 7025 MCSO Large RU 484+242 @ -
Mode 88  U-NII-5 5.925.6.425  5+4 SEOjTlllé’Oe 15 6025 MCSO Large RU996+484 @ -
Mode 89 = U-NI-8 6.875-7.125  5+4 8;&#?5 207 6985 MCSO Large RU 996+484 @) -
802.11be Large RU 996+2+484
Mode 90 U-NIl-5 5.925-6.425  5+4 021 31 6105  MCSO o -
802.11be Large RU 996+2+484
Mode 91 U-NI-8 6.525-7.125  5+4 02 ine 191 | 6905  MCSO 5 -
802.11be .
Mode 92  U-NII-5 5.925.6.425  5+4 0210 31 6105 MCSO LargeRU996*3@ -
Mode 93 = U-NII-5  6.525-7.125  5+4 SECE'TlSlzbg 31 6105 MCSO Large RU 996*3+484 @ -
Mode 94 U-NI-8 6.525-7.125  5+4 8é)|_2|_.|_1312t)0e 191 = 6905 MCSO Large RU996*3@ -
Mode 95 U-NI-8 6.525-7.125  5+4 8;’5#;5 191 | 6905 MCSO Large RU 996*3+484G5) -
Mode 96 = U-NI-8 6.525.7.125  5+4 802.11a 2 5935  6Mbps - -
Mode 97 U-NI-8 6.525-7.125 5+4  802.1lbe EHT20 2 5935  MCSO Full -
Mode 98 U-NI-8 6.525-7.125 5+4  802.11be EHT20 2 5935 MCSO  Single RU 26/0 -
Mode 99 U-NI-8 6.525-7.125 5+4  802.1lbe EHT20 2 5935 MCSO  Single RU 52/37 ;
Mode 100 U-NII-8  6.525-7.125  5+4  802.11be EHT20 2 5035 MCSO Single RU 106/53 -
Mode 101 U-NII-8  6.525-7.125  5+4  802.1lbe EHT20 2 5035 MCSO SmallRU Index37+2 -
Mode 102 U-NII-8  6.525-7.125  5+4  802.1lbe EHT20 2 5935 MCSO SmallRU Index53+4 -
Mode 103 U-NI-8 6.525-7.125  5+4 802.11a 233 | 7115  6Mbps ; ;
Mode 104 U-NII-8  6.525-7.125 5+4 802.1lbe EHT20 233 7115  MCSO Full ;
Mode 105 U-NIl-8 6.525-7.125 5+4 802.1lbe EHT20 233 = 7115 MCSO  Single RU26/8 -
Mode 106 U-NII-8  6.525-7.125 5+4 802.1lbe EHT20 233 = 7115 MCSO  Single RU52/40 :
Mode 107 U-NII-8  6.525-7.125 5+4 802.1lbe EHT20 233 7115 MCSO  Single RU06/54 -
Mode 108 U-NI-8  6.525-7.125 5+4 802.1lbe EHT20 233 7115 MCSO SmallRU Index40+6 -
Mode 109 U-NI-8  6.525-7.125 5+4 802.1lbe EHT20 233 = 7115 MCSO SmallRU Index54+4 -
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<Co-location>

Mode ‘ Band ‘ (%al—l?f) Antenna Modulation Channel Frequency‘ gz:: ‘ RU | Remark

2400-2483.5 | 2400-2483.5 6 Bluetooth-LE_GSFK 39 2480 2Mbps | - -

Mode 1 U-NII-8 6.525-7.125 5+4 802.11a 233 7115 6Mbps = - -
GSM 850

2400-2483.5 | 2400-2483.5 6+3 802.11be EHT40 9 2462 MCSO0 - -

Mode 2 U-NII-8 6.525-7.125 5+4 802.11a 233 7115 6Mbps = - -
GSM 850
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Summary of each worse mode

Mode Modulation Ch. (T\;Iﬁg) (dlléi(/ellm) (dlé'un\]/'/tm) M(?jré;)m ‘Pol. ‘ 'Z?/Zk Result | Remark
1 802.11a 1 5902.09 43.73 68.20 -24.47  H AVERAGE @ Pass | Band Edge
1 802.11a 1 | 11910.00 46.83 74.00 -27.17 V PEAK Pass | Harmonic
2 802.11a 45 - - - - - - - Band Edge
2 802.11a 45 | 12350.00 46.14 74.00 -27.86  V PEAK Pass | Harmonic
3 802.11a 93 - - - - - - - Band Edge
3 802.11a 93 | 12830.00 46.78 88.20 -41.42  H PEAK Pass | Harmonic
4 802.11a 97 - - - - - - - Band Edge
4 802.11a 97 | 12870.00 45.93 88.20 -42.27 V PEAK Pass | Harmonic
5 802.11a 105 - - - - - - - Band Edge
5 802.11a 105 12950.00 46.06 88.20 -42.14  V PEAK Pass Harmonic
6 802.11a 113 - - - - - - - Band Edge
6 802.11a 113 | 13030.00 46.48 88.20 -41.72  H PEAK Pass | Harmonic
7 802.11a 117 - - - - - - - Band Edge
7 802.11a 117  13070.00 46.49 88.20 -41.71 |V PEAK Pass | Harmonic
8 802.11a 149 - - - - - - - Band Edge
8 802.11a 149 13390.00 45.85 74.00 -28.15  H PEAK Pass Harmonic
9 802.11a 181 - - - - - - - Band Edge
9 802.11a 181 13710.00 45.25 88.20 -42.95  H PEAK Pass | Harmonic
10 802.11a 189 - - - - - - - Band Edge
10 802.11a 189 13790.00 45.94 88.20 -42.26 |V PEAK Pass | Harmonic
11 802.11a 209 - - - - - - - Band Edge
11 802.11a 209 | 13990.00 45.94 88.20 -42.26  V PEAK Pass | Harmonic
12 802.11a 229| 7142.44 45.06 68.20 -23.14 H | AVERAGE | Pass | Band Edge
12 802.11a 229 14190.00 45.56 88.20 -42.64 |V PEAK Pass | Harmonic
13 802.11be EHT20 1 5921.46 44.25 68.20 -23.95 | H | AVERAGE | Pass @ Band Edge
13 802.11be EHT20 1 11910.00 46.51 74.00 2749 |V PEAK Pass | Harmonic
14 802.11be EHT20 @ 45 - - - - - - - Band Edge
14 802.11be EHT20 | 45 12350.00 45.98 74.00 -28.02  V PEAK Pass | Harmonic
15 802.11be EHT20 @ 93 - - - - - - - Band Edge
15 802.11be EHT20 @ 93  12830.00 45.14 88.20 -43.06 | H PEAK Pass | Harmonic
16 802.11be EHT20 @ 97 - - - - - - - Band Edge
16 802.11be EHT20 @ 97 12870.00 47.02 88.20 -41.18 | V PEAK Pass | Harmonic
17 802.11be EHT20 105 - - - - - - - Band Edge
17 802.11be EHT20 105 12950.00 45.77 88.20 -42.43  H PEAK Pass Harmonic
18 802.11be EHT20 | 113 - - - - - - - Band Edge
18 802.11be EHT20 113 13030.00 45.49 88.20 -42.71 | H PEAK Pass | Harmonic
19 802.11be EHT20 117 - - - - - - - Band Edge
19 802.11be EHT20 117 13070.00 45.61 88.20 -42.59 |V PEAK Pass | Harmonic
20 802.11be EHT20 149 - - - - - - - Band Edge
20 802.11be EHT20 149 13390.00 43.49 74.00 -3051 Vv PEAK Pass Harmonic
21 802.11be EHT20 181 - - - - - - - Band Edge
21 802.11be EHT20 181 13710.00 43.54 88.20 -44.66 | H PEAK Pass | Harmonic
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Mode Modulation Ch. (":\;ﬁ'(l) (dgizlellm) (dlé'un\]/'/tm) M(?jrg)m ‘Pol. ‘ Z?/Zk Result | Remark
22 802.11be EHT20 189 - - - - - - - Band Edge
22 802.11be EHT20 189 13790.00 43.40 88.20 -44.80 | H PEAK Pass | Harmonic
23 802.11be EHT20 209 - - - - - - - Band Edge
23 802.11be EHT20 209 13990.00 43.71 88.20 -44.49 | H PEAK Pass | Harmonic
24 802.11be EHT20 229 7140.84 45.21 68.20 -22.99 ' H | AVERAGE | Pass @ Band Edge
24 802.11be EHT20 229 14190.00 44.70 88.20 -43.50 | H PEAK Pass | Harmonic
25 802.11be EHT40 3 | 5924.96 45.08 68.20 -23.12 | H | AVERAGE | Pass @ Band Edge
25 802.11be EHT40 3 | 11930.00 45.65 74.00 -2835  V PEAK Pass | Harmonic
26 802.11be EHT40 @ 43 - - - - - - - Band Edge
26 802.11be EHT40 @ 43  12330.00 45.18 74.00 -28.82  V PEAK Pass | Harmonic
27 802.11be EHT40 @ 91 - - - - - - - Band Edge
27 802.11be EHT40 91 12810.00 43.52 88.20 -44.68  V PEAK Pass | Harmonic
28 802.11be EHT40 @ 99 - - - - - - - Band Edge
28 802.11be EHT40 99 12890.00 45.09 88.20 -43.11 | H PEAK Pass | Harmonic
29 802.11be EHT40 107 - - - - - - - Band Edge
29 802.11be EHT40 | 107 12970.00 44.07 88.20 -44.13  H PEAK Pass | Harmonic
30 802.11be EHT40 123 - - - - - - - Band Edge
30 802.11be EHT40 123 13130.00 44.51 88.20 -43.69 | H PEAK Pass | Harmonic
31 802.11be EHT40 147 - - - - - - - Band Edge
31 802.11be EHT40 147 13370.00 44.81 74.00 -29.19 | H PEAK Pass | Harmonic
32 802.11be EHT40 179 - - - - - - - Band Edge
32 802.11be EHT40 179 13690.00 47.16 88.20 -41.04  H PEAK Pass | Harmonic
33 802.11be EHT40 195 - - - - - - - Band Edge
33 802.11be EHT40 195 13850.00 47.21 88.20 -40.99 | H PEAK Pass | Harmonic
34 802.11be EHT40 203 - - - - - - - Band Edge
34 802.11be EHT40 203 13930.00 47.24 88.20 -40.96 | H PEAK Pass | Harmonic
35 802.11be EHT40 227 7125.16 46.11 68.20 -22.09  H | AVERAGE | Pass | Band Edge
35 802.11be EHT40 | 227 14170.00 46.90 88.20 -41.30  V PEAK Pass | Harmonic
36 802.11be EHT80 7 | 5925.00 50.07 68.20 -18.13 H | AVERAGE | Pass | Band Edge
36 802.11be EHT80 7 | 11970.00 47.11 74.00 -26.89 | H PEAK Pass | Harmonic
37 802.11be EHT80 @ 39 - - - - - - - Band Edge
37 802.11be EHT80 @ 39 12290.00 47.28 74.00 -26.72  V PEAK Pass | Harmonic
38 802.11be EHT80 @ 87 - - - - - - - Band Edge
38 802.11be EHT80 @ 87 | 12770.00 47.56 88.20 -40.64  V PEAK Pass Harmonic
39 802.11be EHT80 103 - - - - - - - Band Edge
39 802.11be EHT80 103 12930.00 46.85 88.20 -41.35 | H PEAK Pass | Harmonic
40 802.11be EHT80 135 - - - - - - - Band Edge
40 802.11be EHT80 135 13250.00 47.24 74.00 -26.76 | H PEAK Pass | Harmonic
41 802.11be EHT80 151 - - - - - - - Band Edge
41 802.11be EHT80 151 13410.00 47.36 88.20 -40.84  H PEAK Pass Harmonic
42 802.11be EHT80 167 - - - - - - - Band Edge
42 802.11be EHT80 167 13570.00 46.47 88.20 -41.73 | H PEAK Pass | Harmonic
43 802.11be EHT80 199 - - - - - - - Band Edge
43 802.11be EHT80 199 13890.00 46.99 88.20 -41.21 | H PEAK Pass | Harmonic
44 802.11be EHT80 215 7133.24 45.93 68.20 -22.27  H AVERAGE | Pass | Band Edge
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Mode Modulation Ch. (T\;Iﬁg) (dlléi(/ellm) (dlé'un\]/'/tm) M(?jré;)m ‘Pol. ‘ 'Z?/Zk Result | Remark
44 802.11be EHT80 215 14050.00 47.76 88.20 -40.44 |V PEAK Pass | Harmonic
45 802.11be EHT160 15 5912.40 47.15 68.20 -21.05 ' H | AVERAGE | Pass @ Band Edge
45 802.11be EHT160 15 12050.00 46.80 74.00 -27.20  V PEAK Pass | Harmonic
46 802.11be EHT160 47 - - - - - - - Band Edge
46 802.11be EHT160 47 12370.00 47.73 74.00 -26.27 | H PEAK Pass | Harmonic
47 802.11be EHT160 | 79 - - - - - - - Band Edge
47 802.11be EHT160 79 @ 12690.00 47.50 74.00 -26.50 | H PEAK Pass | Harmonic
48 802.11be EHT160 | 143 - - - - - - - Band Edge
48 802.11be EHT160 143 13330.00 47.63 74.00 -26.37  V PEAK Pass | Harmonic
49 802.11be EHT160 207 6 7137.64 47.84 68.20 -20.36 | H | AVERAGE | Pass @ Band Edge
49 802.11be EHT160 207 13970.00 49.10 88.20 -39.10 | H PEAK Pass | Harmonic
50 802.11be EHT320 31 7327.00 48.69 54.00 -531 | H Average Pass | Band Edge
50 802.11be EHT320 31  12210.00 46.47 74.00 -27.53 | H PEAK Pass | Harmonic
51 802.11be EHT320 63 - - - - - - - Band Edge
51 802.11be EHT320 63  12530.00 46.38 74.00 -27.62 | H PEAK Pass | Harmonic
52 802.11a 185 - - - - - - - Band Edge
52 802.11a 185 13750.00 45.32 88.20 -42.88  V PEAK Pass Harmonic
53 802.11be EHT20 185 - - - - - - - Band Edge
53 802.11be EHT20 185 13050.00 48.35 88.20 -39.85  V PEAK Pass | Harmonic
54 802.11be EHT40 187 - - - - - - - Band Edge
54 802.11be EHT40 187 13770.00 49.29 88.20 -3891  V PEAK Pass | Harmonic
55 802.11be EHT80 183 - - - - - - - Band Edge
55 802.11be EHT80 183 13730.00 42.19 88.20 -46.01 |V PEAK Pass | Harmonic
56 802.11be EHT160 175 - - - - - - - Band Edge
56 802.11be EHT160 175 13650.00 46.12 88.20 -42.08  V PEAK Pass | Harmonic
57 802.11be EHT320 159 - - - - - - - Band Edge
57 802.11be EHT320 | 159| 13490.00 47.85 88.20 -40.35  H PEAK Pass Harmonic
58 802.11be EHT320 191 7259.08 49.24 54.00 -4.76 H | AVERAGE | Pass | Band Edge
58 802.11be EHT320 191 13810.00 47.46 88.20 -40.74 |V PEAK Pass | Harmonic
59 802.11be EHT40 115 - - - - - - - Band Edge
59 802.11be EHT40 115 13050.00 45.92 88.20 -42.28 | H PEAK Pass | Harmonic
60 802.11be EHT80 119 - - - - - - - Band Edge
60 802.11be EHT80 119 13090.00 45.16 88.20 -43.04 | H PEAK Pass | Harmonic
61 802.11be EHT160 | 111 - - - - - - - Band Edge
61 802.11be EHT160 | 111 | 13010.00 47.13 88.20 -41.07 V PEAK Pass Harmonic
62 802.11be HE320 95 - - - - - - - Band Edge
62 802.11be HE320 95  12850.00 46.84 88.20 -41.36 | H PEAK Pass | Harmonic
63 802.11be EHT320 127 - - - - - - - Band Edge
63 802.11be EHT320 | 127| 13170.00 45.46 88.20 -42.74 |V PEAK Pass Harmonic
64 802.11be EHT20 1 5911.97 43.81 68.20 -24.39 H AVERAGE @ Pass | Band Edge
64 802.11be EHT20 1 - - - - - - - Harmonic
65 802.11be EHT20 1 5924.97 44.44 68.20 -23.76 | H | AVERAGE | Pass | Band Edge
65 802.11be EHT20 1 - - - - - - - Harmonic
66 802.11be EHT20 1 5906.12 43.80 68.20 -24.40 | H | AVERAGE | Pass @ Band Edge
66 802.11be EHT20 1 - - - - - - - Harmonic
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Mode  Modulaton  ch. cied Lewe L VESN poi Pk pesuit  Remark
67 802.11be EHT20 229 7144.04 45.10 68.20 -23.10 | H | AVERAGE | Pass @ Band Edge
67 802.11be EHT20 229 - - - - - - - Harmonic
68 802.11be EHT20 229 7140.36 45.09 68.20 -23.11 | V  AVERAGE Pass | Band Edge
68 802.11be EHT20 229 - - - - - - - Harmonic
69 802.11be EHT20 229 7140.36 45.04 68.20 -23.16 ' H | AVERAGE | Pass @ Band Edge
69 802.11be EHT20 229 - - - - - - - Harmonic
70 802.11be EHT20 1 5924.32 43.84 68.20 -24.36 ' H | AVERAGE | Pass @ Band Edge
70 802.11be EHT20 1 - - - - - - - Harmonic
71 802.11be EHT20 1 5912.62 43.58 68.20 -24.62 ' H | AVERAGE | Pass @ Band Edge
71 802.11be EHT20 1 - - - - - - - Harmonic
72 802.11be EHT20 229 7142.44 44.95 68.20 -23.25 | H | AVERAGE | Pass | Band Edge
72 802.11be EHT20 229 - - - - - - - Harmonic
73 802.11be EHT20 229 7141.80 45.16 68.20 -23.04 | H | AVERAGE | Pass @ Band Edge
73 802.11be EHT20 229 - - - - - - - Harmonic
74 802.11be EHTS80 7 | 5925.00 50.61 68.20 -17.59 ' H | AVERAGE | Pass @ Band Edge
74 802.11be EHT80 7 - - - - - - - Harmonic
75 802.11be EHT80 215 7125.10 47.95 68.20 -20.25 | V | AVERAGE | Pass | Band Edge
75 802.11be EHT80 215 - - - - - - - Harmonic
76 802.11be EHT160 15 5915.40 47.84 68.20 -20.36 | H | AVERAGE | Pass @ Band Edge
76 802.11be EHT160 15 - - - - - - - Harmonic
77 802.11be EHT160 207 7132.60 49.25 68.20 -1895 ' H | AVERAGE | Pass @ Band Edge
7 802.11be EHT160 | 207 - - - - - - - Harmonic
78 802.11be EHT160 15 5913.80 50.49 68.20 -17.71 | H | AVERAGE | Pass | Band Edge
78 802.11be EHT160 | 15 - - - - - - - Harmonic
79 802.11be EHT160 207 7133.80 47.89 68.20 -20.31 | H | AVERAGE | Pass | Band Edge
79 802.11be EHT160 | 207 - - - - - - - Harmonic
80 802.11be EHT320 31 5918.76 46.51 68.20 -21.69 ' H | AVERAGE | Pass | Band Edge
80 802.11be EHT320 | 31 - - - - - - - Harmonic
81 802.11be EHT320 191| 7261.24 45.28 54.00 -8.72 H  AVERAGE Pass @ Band Edge
81 802.11be EHT320 191 - - - - - - - Harmonic
82 802.11be EHT320 31 7327.00 50.34 54.00 -3.66 | V | AVERAGE | Pass @ Band Edge
82 802.11be EHT320 | 31 - - - - - - - Harmonic
83 802.11be EHT320 191 7260.52 45.86 54.00 -8.14 | H AVERAGE | Pass @ Band Edge
83 802.11be EHT320 191 - - - - - - - Harmonic
84 802.11be EHT320 @ 31 | 7327.00 49.84 54.00 -4.16 V | AVERAGE | Pass | Band Edge
84 802.11be EHT320 | 31 - - - - - - - Harmonic
85 802.11be EHT320 191 7258.36 45.90 54.00 -8.10 | H AVERAGE | Pass @ Band Edge
85 802.11be EHT320 191 - - - - - - - Harmonic
86 802.11be HES80 7 | 5912.04 55.54 68.20 -12.66 = H | AVERAGE | Pass @ Band Edge
86 802.11be HE80 7 - - - - - - - Harmonic
87 802.11be EHT80 215 7125.10 46.71 68.20 -21.49 V  AVERAGE @ Pass | Band Edge
87 802.11be EHT80 215 - - - - - - - Harmonic
88 802.11be EHT160 15 5909.20 53.52 68.20 -1468 ' H | AVERAGE | Pass @ Band Edge
88 802.11be EHT160 | 15 - - - - - - - Harmonic
89 802.11be EHT160 207 7125.16 54.86 68.20 -13.34 H AVERAGE | Pass | Band Edge
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Mode Modulation Ch. (":\;ﬁ'(l) (dgizlellm) (dlé'un\]/'/tm) M(?jrg)m ‘Pol. Z?/Zk Result | Remark
89 802.11be EHT160 207 - - - - - - - Harmonic
90 802.11be EHT320 31 | 7327.00 50.49 54.00 -3.51 H Average Pass | Band Edge
90 802.11be EHT320 | 31 - - - - - - - Harmonic
91 802.11be EHT320 191 7254.04 46.39 54.00 -7.61 H | AVERAGE | Pass | Band Edge
91 802.11be EHT320 191 - - - - - - - Harmonic
92 802.11be EHT320 31 7327.00 49.91 54.00 -4.09 H | AVERGAE | Pass | Band Edge
92 802.11be EHT320 31 - - - - - - - Harmonic
93 802.11be EHT320 31 7327.00 50.39 54.00 -3.61 H | AVERAGE | Pass | Band Edge
93 802.11be EHT320 | 31 - - - - - - - Harmonic
94 802.11be EHT320 191 7259.80 46.54 54.00 -7.46 H | AVERAGE | Pass | Band Edge
94 802.11be EHT320 191 - - - - - - - Harmonic
95 802.11be EHT320 191 7253.32 47.88 54.00 -6.12 H | AVERAGE | Pass | Band Edge
95 802.11be EHT320 191 - - - - - - - Harmonic
96 802.11a 2 | 5924.97 64.90 68.20 -3.30 | H AVERAGE | Pass @ Band Edge
96 802.11a 2 | 11870.00 47.37 74.00 -26.63  V PEAK Pass | Harmonic
97 802.11be EHT20 2 | 5924.97 64.80 68.20 -340 | H AVERAGE | Pass @ Band Edge
97 802.11be EHT20 2 | 11870.00 47.68 74.00 -26.32  V PEAK Pass | Harmonic
98 802.11be EHT20 2 | 5924.97 64.87 68.20 -3.33 H | AVERAGE | Pass | Band Edge
98 802.11be EHT20 2 | 11870.00 46.67 74.00 -27.33 | H PEAK Pass | Harmonic
99 802.11be EHT20 2 | 5924.97 64.50 68.20 -3.70 | H AVERAGE | Pass @ Band Edge
99 802.11be EHT20 2 | 11870.00 47.00 74.00 -27.00 V PEAK Pass | Harmonic
100 802.11be EHT20 2 | 5924.97 63.95 68.20 -425  H  AVERAGE A Pass | Band Edge
100 802.11be EHT20 2 | 11870.00 46.59 74.00 -27.41  H PEAK Pass | Harmonic
101 802.11be EHT20 2 | 5924.97 45.58 68.20 -22.62 | H | AVERAGE | Pass @ Band Edge
101 802.11be EHT20 2 | 11870.00 46.69 74.00 2731V PEAK Pass | Harmonic
102 802.11be EHT20 2 | 5924.97 62.87 68.20 -5.33 H | AVERAGE | Pass | Band Edge
102 802.11be EHT20 2 | 11870.00 46.46 74.00 -2754  V PEAK Pass | Harmonic
103 802.11a 233 7125.01 65.00 68.20 -3.20 | H AVERAGE | Pass @ Band Edge
103 802.11a 233 14230.00 47.05 88.20 -41.15  V PEAK Pass | Harmonic
104 802.11be EHT20 233 7125.01 64.64 68.20 -3.56 H | AVERAGE | Pass | Band Edge
104 802.11be EHT20 233 14230.00 47.08 88.20 -41.12 |V PEAK Pass | Harmonic
105 802.11be EHT20 233 7125.01 64.69 68.20 -3.51 H | AVERAGE | Pass | Band Edge
105 802.11be EHT20 233 14230.00 46.66 88.20 -41.54 H PEAK Pass | Harmonic
106 802.11be EHT20 233 7125.01 64.76 68.20 -3.44 H ' AVERAGE Pass | Band Edge
106 802.11be EHT20 233 14230.00 45.86 88.20 -42.34  V PEAK Pass Harmonic
107 802.11be EHT20 233 7125.01 64.37 68.20 -3.83 H | AVERAGE | Pass | Band Edge
107 802.11be EHT20 233 14230.00 46.05 88.20 -42.15 | H PEAK Pass | Harmonic
108 802.11be EHT20 233 7125.01 46.67 68.20 -21.53 | H | AVERAGE | Pass @ Band Edge
108 802.11be EHT20 233 - - - - - - - Harmonic
109 802.11be EHT20 233 7125.01 64.83 68.20 -3.37 H | AVERAGE | Pass | Band Edge
109 802.11be EHT20 233 - - - - - - - Harmonic
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<Co-location>

Mode Modulation ‘ Ch. ‘ (i/rlﬁg) (dgizle/;) (dIB_LnC;;m) M(?jré;)m Pol. ‘ Z?/Zk ‘ Result = Remark
1 Bluetooth-LE_GSFK ' 39 | 2483.50 49.28 54.00 -4.72 V | AVERAGE Pass | Band Edge
Bluetooth-LE_GSFK ' 39 | 7440.00 44.38 74.00 -29.62  V PEAK Pass | Harmonic
) 802.11a 233 | 7125.01 65.01 68.20 -3.19 H AVERAGE Pass @ Band Edge
802.11a 233 | 14230.00 | 48.37 88.20 -39.83  H PEAK Pass | Harmonic
802.11be EHT40 6 | 2483.56 50.76 54.00 -3.24 H AVERAGE Pass @ Band Edge

3 802.11be EHT40 6 7311.00 44.31 74.00 -29.69  H PEAK Pass | Harmonic
4 802.11a 233 | 7125.01 64.47 68.20 -3.73 H | AVERAGE Pass ' Band Edge
802.11a 233  14230.00 46.25 88.20 -41.95 H PEAK Pass | Harmonic
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1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_ CH1_5955MHz
ANT 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 95
WIF 6 PEA WIFI GE PEAK
N LN | F
[ Al
! WWM
4®4 L W
Peak
15 35
163 163
825 5651, 5. 5903, 5028, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5898.58 55.53 83.20 -3.67 42.20 35.80 10.49 3216 0.0 108 59 PEA 1 595,00 162,84 ------ ------ 09.22 35,24 105 317 0.00 lee 59 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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95 95 4
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Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5962.89 43.73 63.20 -14.47 30.38 35,01 1050 3216 0.00 109 59 AVERAGE 1 5955.00 9431 ----oe -oeee- B0.69 35.24 105 3L17 0.00 108 59 AVERAGE
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1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_ CH1_5955MHz
ANT 5+4
Pol. Vertical Fundamental
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Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5918.73 56.36 83.20 -31.B4 42.94 .87 1051 3216 0.0 108 97 PEA 1 595,00 106,31 ------ ------ 86,74 35.20 10.54 317 0.0 lee 97 PEAC
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Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5912.62 43.59 63.20 -14.61 30.20 35.85 10.50 3216 @.00 109 97 AVERAGE 1 5955.00 9147 ----me -oeee- 7.8 35,22 1055 3017 0.00 168 97 AVERAGE
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Pol. Horizontal Vertical
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwhdws & BN B B B B o b Modwhdws & BN B B B B o dg
1 11910.09 46.67 74.00 -27.93 5310 38.81 15.21 6L.&5 .00 -=- PEAK 1 11910.00 46.83 74.80 -20.17 3.8 38.81 15.21 eL.@5 @.00 -  --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 12350.08 45,73 74.80 -28.27 5230 3B.85 15.54 60.9% 0.00 - --- PEAK 1 12350.00 46.14 74.80 -20.86 5273 38.85 15.54 609 0.00 - --- PEAK
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 12830.00 46.78 83.20 -41.42 5235 39.43 15.92 e0.92 @.00 - --- PEAK 1 12830.00 46.65 88.20 -41.55 5222 39.43 15.92 6092 @.00 - --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 12870.00 45.84 B88.20 -42.36 5134 39.47 15.95 6092 @.00 - --- PEAK 1 12870.00 45.93 88.20 -42.27 5143 39.47 15.95 6092 8.0 - --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 12950.09 45.57 B8B.20 -42.63 50.97 39.58 16.01 60.91 .00 -=- PEAK 1 12950.00 46.06 88.20 -42.14 5146 39.50 16.01 6091 8.00 -  --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13630.00 46.48 88.20 -41.72 5L.85 39.47 16.06 60.% 8.00 - --- PEAK 1 13630.00 46.02 88.20 -42.13 5139 39.47 16.06 6.9 8.00 --- --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13670.08 45.97 88.20 -42.23 5L.35 39.43 16.08 60.89 0.00 - --- PEAK 1 13670.00 46.49 B88.20 -41.71 5L.87 39.43 16.08 60.89 0.00 - --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13309.00 45.8 74.80 -28.15 5L.36 39.11 16.23 60.85 .00 PEAK 1 13300.00 45.54 74.80 -28.46 SL.@5 39.11 16.23 e85 0.00 -  --- PEAK
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Linit Resd  Ant Cable Preamp o5 TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwhdws & BN B B B B o b Modwhdws & BN B B B B o dg
1 13710.08 45.25 86.20 -42.95 50.51 38.71 16,38 60.35 .00 -=- PEAK 1 13710.08 45.13 88.20 -42.97 50.49 3871 16.38 6035 0.00 - --- PEAK
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13790.00 45.45 88.20 -42.75 0.40 38.79 16.42 ed.l6 0.00 -  --- PEAK 1 13790.00 45.94 B88.20 -42.26 .89 38.79 16.42 ed.lo 8.00 -  --- PEAK
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13%90.00 45.42 88.20 -42.78 49.80 38.80 16.51 9.69 @.00 - --- PEAK 1 13%90.00 45.94 B88.20 -42.26 0.3 38.80 16.51 9.69 @.00 ---  --- PEAK
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Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH229_7095MHz
ANT 5+4
Pol. Horizontal Fundamental
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 7187.36 57.75 83.20 -30.45 43.08 35.62 1164 3259 0.0 108 340 PEAK 1 789508 99.63 ------ ------ B4.89 35.69 1156 3251 .00 leg 340 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 95 i
N LN
W §E(AVG) WIFI GE(AVG)
[ Al |
48 1 L P ————
Av
g 0 32‘5W//N‘_/—/\—~w‘4"_/v
163 163
Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 71404 45.06 63.20 -13.14 30.31 35,70 1160 3255 0.00 109 340 AVERAGE 1709500 90,47 ------ -oeee- 75,73 15,69 1156 3251 0.00 109 340 AVERAGE
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Mode Band Edge
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 7289.32 5711 83.20 3109 42,43 35.64 1165 3261 0.60 108 320 PEXK 1 769508 98.01 ------ ------ 83,27 35.69 1156 3251 .00 leg 320 PEAC
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 714116 4499 63.20 -13.21 30.24 35.70 1160 3255 0.0 109 321 AVERAGE 1 789500 88.88 ------ ----- 7413 3570 1157 3252 0.00 100 321 AVERAGE
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwhdws & BN B B B B o b Modwhdws & BN B B B B o dg
1 14199.00 45.22 BB.20 -42.98 49.35 39.89 16.65 59.87 .00 -=- PEAK 1 14190.00 45.56 B88.20 -42.64 49.69 39.89 16.63 9.87 @.00 --- --- PEAK
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Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT20_CH1_5955MHz

ANT 5+4
Pol. Horizontal Fundamental
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5848.61 56.26 83.20 -31.94 43.06 34.80 10.45 3214 0.0 108 70 PEA 1 595,00 185.30 ------ ------ 9170 35.22 105 317 0.00 lee 7@ PEAC
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Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 592146 4425 63.20 -13.95 30.81 35.89 10.51 3216 0.0 108 70 AVERAGE 1 595508 95.38 -----v -oeee- BL78 35,22 105 3L17 0.0 108 70 AVERAGE
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ANT 5+4
Pol. Vertical Fundamenta
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5889.87 54.9 83.20 -33.30 41.68 34.95 10.48 3216 0.0 108 82 PEA 1 595,00 10,2 ------ ----e- B6.64 35.20 10.54 3017 0.00 lee B2 PEAC
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5988.46 43.85 63.20 -14.35 30.48 35.83 10.50 3216 0.00 109 82 AVERAGE 1 595508 91,50 ------ ------ 7.9 15,20 10.54 3017 0.0 168 B2 AVERAGE
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 11910.00 4615 74.80 -27.85 5313 38.81 15.21 6L.&5 .00 -=- PEAK 1 11910.00 46.51 74.80 -27.49 53.%4 3881 15.21 6l.@5 8.0 -  --- PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwhdws & BN B B B B o b Modwhdws & BN B B B B o dg
1 12350.09 4592 74.00 -28.08 52.51 38.85 15.54 60.95 .00 -=- PEAK 1 12350.00 45.98 74.80 -28.82 5257 38.85 15.54 6.9 0.00 -  --- PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 12830.08 45,14 88.20 -43.06 .71 39.43 15.92 e0.92 @.00 - --- PEAK 1 12830.00 4478 88.20 -43.42 5035 39.43 15.92 6092 0.00 - --- PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 12870.00 45.60 88.20 -42.68 5118 39.47 15.95 6092 @.00 - --- PEAK 1 12870.00 47.02 88.20 -41.13 52.%2 39.47 15.95 6.9 @.00 - --- PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 12950.08 45.77 88.20 -42.43 5L.17 39.50 16.01 6091 @.00 -  --- PEAK 1 1295000 4.9 B88.20 -43.38 5.3 39.50 16.01 0.9 8.00 - --- PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwhdws & BN B B B B o b Modwhdws & BN B B B B o dg
1 13630.00 45.49 B88.20 -42.71 .36 39.47 16.06 60.90 .00 -=- PEAK 1 13630.00 45.45 88.20 -42.75 0.8 39.47 16.06 6.9 8.00 ---  --- PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13670.00 45.54 BB.20 -42.66 50.92 39.43 16.08 60.80 .00 -=- PEAK 1 13670.00 45.61 88.20 -42.59 5.9 39.43 16.08 60.89 0.00 - --- PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13300.08 43.42 74.80 -30.58 45.93 39.11 16.23 ed.85 @.00 - --- PEAK 1 13300.00 43.49 74.80 -30.51 49.00 39.11 16.23 e85 @.00 -  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C36 of C216

TEL : +86-512-57900158
FCC ID: IHDT56AQ7



FCC RF Test Report

SPORTON LAB.

Report No. : FR420701G

Pol. Horizontal Vertical
mLﬂel(dBqu) 0 Level (dBuvim)
1138 1134
a5 LIt
k] al
i i WG PEAY i | WG PR
(1) — — ] (1) — — ]
| WAEENG) | WRGEAG)
Peak 14 b et o o r— bt P
it A o gttt WMWMWWWM“’“‘W
Avg 5 bl
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13710.00 43.54 B88.20 -44.66 45.30 38.71 16,38 60.35 .00 PEAK 1 13710.00 43.20 88.20 -45.00 45.46 3871 16.33 6035 0.00 - --- PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwhdws & BN B B B B o b Modwhdws & BN B B B B o dg
1 13790.00 43.40 B88.20 -44.50 45.35 38.79 16.42 60.16 .00 PEAK 1 13790.00 43.05 88.20 -45.15 45.00 38.79 16.42 ed.le 8.08 -- - PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13%90.08 43.71 88.20 -44.49 45.09 38.80 16,51 9.69 @.00 - --- PEAK 1 13%90.08 43.19 88.20 -44.91 47.67 38.80 16.51 9.69 @.00 --- --- PEAK
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U-NII-8_6.875-7.125_802.11be EHT20_CH229_ 7095MHz
ANT 5+4
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 724484 56,36 83.20 -31.B4 4156 35,75 1166 32.64 0.00 108 341 PEAK 1 7095.00 16162 ------ ------ 86,28 35.69 1156 3251 .00 le@ 341 PEAC
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 7140.84 45.21 63.20 -10.99 30.46 35.70 1160 3255 0.00 109 341 AVERAGE 1769508 9152 -----s -oeee- 76,78 33.69 115 3251 0.00 109 341 AVERAGE
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Mode Band Edge
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 7238.60 57.20 83.20 -31.00 42.43 .75 1166 32.64 0.00 108 92 PEA 1 709508 99.57 ------ -oeee- B4.83 35.69 1156 3251 .00 leg 92 PEAC
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Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 714036 4513 63.20 -13.07 30.38 35.70 1160 3255 @.60 109 92 AVERAGE 1769508 90,01 ------ ------ 75,28 35,67 1156 3250 0.00 108 92 AVERAGE
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwhdws & BN B B B B o b Modwhdws & BN B B B B o dg
1 14190.00 4470 83.20 -43.50 46.83 30.09 16.65 30.87 .00 --- PEAK 1 14190.00 4404 83.20 -44.16 45.17 30.09 16,65 3087 0.0 - - PEAC
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Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT40_CH3_5965MHz
ANT 5+4
Pol. Horizontal Fundamental
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5917.40 56.81 83.20 -31.39 43.39 .07 1051 3216 0.0 108 67 PEAK 1 5965.00 15,60 ------ ------ 92,09 35.20 10.54 317 0.00 lee 67 PEAC
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5924.% 45.08 63.20 -13.12 31.62 35.10 10.52 3216 @.00 108 67 AVERAGE 1596508 95.8 ------ ------ BLO6 35.24 10.55 3L17 0.0 108 67 AVERAGE
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 592060 55.43 83.20 -30.77 4199 35.89 1051 3216 0.0 108 92 PEA 1 5965.00 16272 ------ ------ 09,12 35.22 105 317 0.00 lee 92 PEAC
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5920.66 44.67 63.20 -13.53 31.24 35.88 10.51 3216 @.00 109 92 AVERAGE 1 5965.08 9184 ------ -oeee- 78,24 35,22 105 3117 0.0 108 92 AVERAGE
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 11930.08 4419 74.80 -20.81 5L.13 38.83 15.22 el.e4 @.00 - --- PEAK 1 11930.00 45.65 74.80 -28.35 52.64 38.83 15.22 6l.g4 @.00 - --- PEAK
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 12330.00 44.04 74.00 -29.95 50.66 38.83 15.53 60.95 .00 PEAK 1 12330.08 45.18 74.80 -28.82 5180 38.83 15.53 6.9 0.00 --- - PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 12810.00 43.43 88.20 -4.77 49.04 39.41 15.99 e0.92 0.00 - --- PEAK 1 12810.08 43.52 88.20 -44.68 49.13 39.41 15.99 6.9 @.00 - --- PEAK
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10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 12899.08 45.09 88.20 -43.11 5055 39.49 15.96 6.9 8.00 - --- PEAK 1 12899.00 44,16 88.20 -43.94 49.72 39.49 15.9% 6.9 8.00 -  --- PEAK
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10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 12070.00 44.07 88.20 -44.13 49.44 39.50 16.03 e0.% @.00 - --- PEAK 1 12970.08 43.97 88.20 -44.23 49.34 39.50 16.03 e0.% 8.00 - --- PEAK
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10000 11600, 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwhdws & BN B B B B o b Modwhdws & BN B B B B o dg
1 13130.00 4451 88.20 -43.69 49.94 39.34 16,11 60.85 .00 -=- PEAK 1 13130.00 4424 88.20 -43.9% 49.67 39.34 16,11 e0.85 0.00 - --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13370.08 4481 74.80 -29.19 56.32 39.13 16.22 ed.86 0.00 - --- PEAK 1 13370.00 44.42 74.80 -20.58 49.93 39.13 16.22 e.86 0.00 - --- PEAK
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10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13690.08 47.16 88.20 -41.04 52.47 38.72 16.37 6048 8.00 -  --- PEAK 1 13690.00 46.46 88.20 -41.74 SL77 /.72 16.37 eo.40 800 - --- PEAK
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10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13850.08 47.21 88.20 -40.99 51.95 38.80 16.45 ed.62 8.00 - --- PEAK 1 13850.00 47.10 88.20 -41.10 SL.87 38.80 16.45 e0.62 8.00 ---  --- PEAK
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10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13930.00 47.24 B88.20 -40.9 5L.79 38.80 16.48 59.85 .00 -=- PEAK 1 13930.00 46.53 88.20 -41.67 5L.68 38.80 16.48 9.83 @.00 - --- PEAK
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Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 7146.92 57.39 83.20 -30.81 42.65 .70 1160 3256 0.0 108 326 PEAK 1 768,00 183,38 ------ ----- 88,65 35.67 1156 32.50 0.0 le@ 326 PEAC
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Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 712506 4611 63.20 -10.09 3136 35.70 1159 3234 0.00 109 326 AVERAGE 1768508 9297 -----e -oeee- 78,26 35.65 1155 3249 0.00 100 326 AVERAGE
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ANT 5+4
Pol. Vertical Fundamenta
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Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 7190.68 56.33 83.20 -31.67 41.68 35.61 1l.64 3268 0.0 108 322 PEAK 1 7685.00 100,68 ------ ------ 86,00 35.63 1154 3249 0.00 leg 322 PEAC
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Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 7125.60 45.32 63.20 -10.68 30.57 35.70 1159 3234 0.0 109 322 AVERAGE 1 7685.08 915 ---oee -oeee- 76,57 35,63 1154 3249 0.00 109 322 AVERAGE
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp o5 TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 14170.00 46.30 B88.20 -41.99 50.44 39.07 16.64 59.85 .00 -=- PEAK 1 14170.00 46.99 B88.20 -41.38 5L.04 39.87 16.64 9.8 8.00 - --- PEAK
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Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT80_CH7_Full_5985MHz
ANT 5+4
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Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 591348 60.57 83.20 -17.63 47.17 35.85 10.51 32.16 0.0 108 6@ PEA 1 5085.00 10435 -----r -ooee- 9.78 35.20 10.54 317 0.00 lee 6@ PEAC
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Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5925.60 50.67 63.20 -18.13 36.61 35.10 10.52 3216 @.00 108 60 AVERAGE 1508500 94.50 ------ --o-e- 50.78 33.30 10.59 3L.17 0.00 108 GO AVERAGE
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825 5687, 5888, 521, 5983, 5985 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5918.12 62.44 83.20 -15.76 49.82 .87 10.51 3216 0.0 108 83 PEA 1 5985.00 16199 -----v -o-ee- 8.3 35.25 1056 3017 0.00 lee 85 PEAC
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825 5687, 5888, 521, 5983, 5985 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5917.64 49.19 63.20 -19.01 35.77 35.07 10.51 3216 0.0 109 85 AVERAGE 1 5985.08 9L77 ----me -oeee- 78,13 35,25 105 317 0.0 108 85 AVERAGE
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 11970.08 4711 74.80 -26.89 54.62 38.87 15.25 el.e3 @.00 - --- PEAK 1 11970.00 46.50 74.80 -20.50 53.41 38.87 15.25 6l.@3 @.00 -  --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 12299.00 46.61 74.80 -27.39 53.29 38.81 15.50 60.99 @.00 - --- PEAK 1 12290.00 47.18 74.80 -26.72 93.% 38.81 15.50 6.9 @.00 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C61 of C216

TEL : +86-512-57900158
FCC ID: IHDT56AQ7



SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

Pol. Horizontal Vertical
mLﬂeI(ﬂBu‘ﬂm) 0 Leyel (dBuVim)
113§ 1134
5 5
k] al
i i WG PEAY i | WG PR
(1) — - ] (1) — - ]
| WAEENG) | WRGEAG)
189 1 Aty " . P 1 b
Peak gt b i e — ISP P e R LTI L
Avg 15 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 12770.08 47.20 88.20 -41.08 52.89 39.37 15.07 60.95 .00 PEAK 1 1770.08 4756 88.20 -40.64 5325 39.37 15.87 6093 @.00 - --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 12930.00 46.85 88.20 -41.35 52.27 39.50 15.99 ed.91 @.00 - --- PEAK 1 12930.00 46.49 88.20 -41.71 5191 39.59 15.99 6.9 @.00 -  --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13250.08 47.24 74.80 -26.76 5274 39.20 16.17 ed.87 @.00 - --- PEAK 1 13250.00 46.83 74.80 -20.17 5.3 39.20 16.17 ee.87 8.00 - --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13410.00 47.3 B88.20 -40.84 52.89 39.08 16.24 60.85 0.00 - --- PEAK 1 13410.00 46.57 88.20 -41.63 5210 39.88 16.24 6.8 0.00 - --- PEAK
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwhdws & BN B B B B o b Modwhdws & BN B B B B o dg
1 13570.00 46.47 88.20 -41.73 5L.93 38.98 16,30 60.65 .00 -=- PEAK 1 13570.00 46.13 88.20 -41.97 5L.69 38.99 16.32 e0.63 0.00 --- --- PEAK
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13899.00 46.99 88.20 -41.21 51.65 38.80 16.47 59.93 @.00 - --- PEAK 1 13890.00 46.95 88.20 -41.25 5L.61 38.80 16.47 59.93 @.00 - --- PEAK
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Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT80_CH215_Full_7025MHz
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 720488 57.27 83.20 -30.93 42.61 35.62 1165 3261 .00 108 334 PEA 1 762,00 162,60 ------ ------ 7.9 35.62 1152 32.46 0.00 leg 334 PEAC
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Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 713324 45.93 63.20 -1.27 3118 35,70 1159 3234 0.0 109 334 AVERAGE 1762500 9244 ---oee ooeee- 7,76 35.62 1152 3246 0.00 109 334 AVERAGE
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 7128.84 5778 83.20 -30.42 43.03 3.0 1159 3234 0.0 108 34 PEA 1 762,00 16164 ------ ------ 86,88 35.70 1148 3242 0.00 leg 324 PEAC
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 712510 45.84 63.20 -10.36 3189 35.70 1159 3234 0.0 109 324 AVERAGE 1 762508 9114 ---oee ooeeee 76,38 3570 1148 3242 0.00 100 324 AVERAGE
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwhdws & BN B B B B o b Modwhdws & BN B B B B o dg
1 14850.00 46.51 B88.20 -41.69 50.75 38.98 16.55 9.7 .00 -=- PEAK 1 14850.00 47.76 88.20 -40.44 5283 38.99 16.5% 9.7 8.0 - --- PEAK
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Mode Band Edge
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5868.60 53.09 83.20 -30.11 44.79 34.95 10.48 3216 0.0 108 59 PEA 1 662,00 16173 ------ ----e- 7.9 35.30 10.61 3217 0.00 lee 59 PEAC
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 591240 4715 63.20 -21.85 33.76 35.85 10.59 3216 0.00 109 59 AVERAGE 1 662508 9183 ------ --oee- 78,09 33.30 10.61 3117 0.00 108 59 AVERAGE
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5960.40 68.51 83.20 -17.69 47.18 35.00 10.49 3216 0.00 108 83 PEA 1 662508 98.96 ------ ------ 0.4 3530 1059 317 0.00 lee 83 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 95
1
N LN
W §E(AVG) I WIFI GE(AVG)
[ Al |
48 ! L S ———
Av
g s 32‘5\//‘/‘/“/“"_‘/#
163 163
825 5865. 5905, 5045, 5085, 6025 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
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Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5920.20 4577 63.20 -12.43 32,34 .88 1051 3216 0.00 109 83 AVERAGE 1 662508 89.13 ------ ---e- 75,50 3530 10.68 3217 0.0 108 B3 AVERAGE
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 12850.00 46.67 74.80 -27.33 95352 38.85 15.31 el.el @.08 - --- PEAK 1 12050.00 46.80 74.80 -20.20 53.65 38.85 15.31 el.el @.00 - --- PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 12370.08 47.73 74.80 -26.27 %425 38.87 15.56 60.9%5 0.00 - --- PEAK 1 12370.00 47.34 74.80 -26.66 53.89 38.87 15.56 6.9 @.00 -  --- PEAK
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Linit Resd  Ant Cable Preamp o5 TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 12699.00 47.50 74.80 -26.50 53.34 39.29 15.81 60.94 .00 -=- PEAK 1 12690.00 47.36 74.80 -26.64 5320 39.29 15.81 6.9 8.0 - --- PEAK
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13330.08 47.39 74.80 -26.61 52.85 39.17 16.20 ed.86 8.00 - --- PEAK 1 13330.00 47.63 74.80 -26.37 .12 39.17 16.20 6686 0.00 - --- PEAK
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Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT160_CH207_Full _6985MHz
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 714436 62,14 83.20 -16.06 47.39 .70 1169 3255 0.0 108 328 PEAK 1 695,00 1031 ------ - 85,55 3570 1148 3242 0.0 leg 328 PEAC
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 7137.64 47.34 63.20 -10.36 33.89 35.70 11.6@ 3255 @.00 109 328 AVERAGE 1 698508 89.78 ------ ----e- 75,00 3570 1147 3241 0.00 100 328 AVERAGE
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ANT 5+4
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 718492 53.09 83.20 -30.11 43.42 35.63 11.63 3259 Q.00 108 326 PEAK 1 695,00 100,65 ------ ------ 85,91 35.68 1158 32.44 0.00 0@ 326 PEAC
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 712540 4.73 63.20 -21.47 3198 35.70 1159 3234 0.0 109 326 AVERAGE 1698500 90,99 ------ ------ 76,04 35,70 1148 3242 0.00 100 326 AVERAGE
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13070.00 49.10 88.20 -39.19 953.%4 38.80 16.50 9.74 @.00 - --- PEAK 1 13970.00 48.27 88.20 -39.93 5271 3B.80 16.58 9.74 @.00 - --- PEAK
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Moddndis B B & B B B a g Modinds B BN Bh B B 6 o dg
1 587652 57.98 B8.20 -30.20 44.72 4.9 10.47 3116 Q.60 108 288 PEAK 1 616508 97.59 —----- --oee- B3.62 35,48 10.66 3217 @.00 109 288 PEAC
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Linit Read  Ant Cable Preamp  Aux  APos TPos
Linit Read  Ant Cable Preanp  Aux APos  TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Renark -
- Mz dBuV/m dBuV/fm 6B B dBm B OB dB o deg
Wiz dBuv/m dBuv/m  dB oBw B B B B o deg 1 GL5.00 86.44 ---omn --ee- TLAT 3548 10.66 3217 0.08 100 283 AVERAGE
L OSBU6.60 4633 63.00-ILET BLOL M9 10.49 N6 0.0 10 283 VERAGE DoT 46 A 531 B9 OB LI A0 10 260 Average
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Moddndis B B & B B B a g Modinds B BN Bh B B 6 o dg
1 5850.60 56.38 88.20 -3L.62 43.18 34.90 10.45 3215 Q.80 4B 296 PEMK 1 615,08 93.39 - --oee- 79,39 3550 10.68 3215 .00 340 2% PEAC
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Linit Read  Ant Cable Preamp  Aux  APos TPos
Linit Read  Ant Cable Preanp  Aux APos  TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Renark -
- Mz dBuV/m dBuV/fm 6B B dBm B OB dB o deg
Wiz dBuv/m dBuv/m  dB oBw B B B B o deg 1 6L5.00 83.90 ------ ---oe- 69.95 35.43 10.66 3217 0.08 340 256 AVERAGE
1 OS9BS6 4509 63.00-1.01 ILES B9 1051 N6 0.0 M 255 AVERAGE DoT 4T M 63l N9 OBJLIM LI A0 M D5 Average
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 12210.00 46.47 74.80 -27.53 5314 38.89 15.43 60.99 .00 -=- PEAK 1 12210.00 46.03 74.80 -20.97 570 3B.89 15.43 0.9 @.00 - --- PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 12530.00 46.38 74.80 -27.62 52.60 39.06 15.68 60.% @.00 - --- PEAK 1 12530.00 46,37 74.80 -20.63 5259 39.86 15.68 60.% @.00 ---  --- PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13750.08 4479 88.20 -43.41 49.9% 38.75 16.40 6026 0.00 - --- PEAK 1 13750.00 45,32 88.20 -42.88 50.43 38.75 16.40 6026 0.0 - - PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13650.00 47.63 88.20 -41.17 52.40 39.45 16.07 60.89 0.00 - --- PEAK 1 13050.00 48.35 88.20 -39.85 5372 39.45 16.07 60.89 0.00 - --- PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13770.00 45.51 B88.20 -39.69 53.54 38.77 16.41 60.21 .00 -=- PEAK 1 13770.00 49.19 88.20 -38.91 4.3 38.77 16.41 ed.2l 8.0 - --- PEAC
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13730.00 419 B88.20 -46.26 47.12 38.73 16.39 6038 8.00 -  --- PEAK 1 13730.00 4019 88.20 -46.01 47.37 38.73 16.39 6638 0.00 - --- PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13650.00 46.10 B88.20 -42.10 5L.44 38.80 16,35 60.49 .00 -=- PEAK 1 13650.00 46,12 88.20 -42.08 51.46 38.80 16.35 60.49 8.00 - --- PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13490.00 47.85 88.20 -40.35 93.49 38.92 16.28 634 0.0 - --- PEAK 1 13490.00 46,00 88.20 -41.49 52.44 3B.92 16.28 6034 0.0 - --- PEAK
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Mode Band Edge
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 7256.92 53.49 74.00 -15.60 43.61 .77 1167 32.65 0.0 108 63 PEA 1690500 96,89 ------ ------ 8.8 35.60 1126 3225 0.00 le@ 65 PEAC
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Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 7259.88 49.24 9400 -4.76 34.46 35.76 1167 3265 0.00 109 63 AVERAGE 1698508 86.96 ------ ------ 7.3 3560 1126 3.5 0.00 108 65 AVERAGE
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Mode Band Edge
U-NII-8_6.525-7.125_802.11be EHT320_CH191_Full _6905MHz
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Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 7276.36 56.56 74.00 -17.50 41.88 35.69 11.63 32.67 0.0 108 330 PEAK 1698508 99.50 ------ ------ 875 3570 1144 3239 0.00 lee 330 PEAC
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Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 725044 47.54 54,00 -6.46 32.72 35.80 1167 32.65 0.0 109 330 AVERAGE 1690508 87.33 -----r -ooee- 72,68 35.61 1148 3236 0.00 109 330 AVERAGE
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13810.08 47.22 83.20 -40.98 5210 38.80 16.43 ed. 1l 8.00 -  --- PEAK 1 13810.00 47.46 88.20 -40.74 5234 38.80 16.43 601l 8.00 - --- PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13850.00 45.92 B88.20 -42.28 5L.29 39.45 16.07 60.89 .00 -=- PEAK 1 13050.00 45.55 B88.20 -42.65 50.92 39.45 16.07 60.89 0.00 -  --- PEAK
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwhdws & BN B B B B o b Modwhdws & BN B B B B o dg
1 13099.00 45.16 B88.20 -43.04 50.%5 39.41 16.09 60.80 .00 -=- PEAK 1 13090.00 44.86 88.20 -43.34 50.25 39.41 16.09 60.89 0.00 -  --- PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13010.00 45.41 B88.20 -42.79 50.77 39.49 16.05 60.90 .00 -=- PEAK 1 13610.00 47.13 88.20 -41.07 52.49 39.49 16.05 6.9 @.00 ---  --- PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwhdws & BN B B B B o b Modwhdws & BN B B B B o dg
1 12850.00 46.84 B88.20 -41.36 52.35 39.45 15.93 60.92 .00 -=- PEAK 1 12850.00 45.86 B88.20 -42.34 5140 39.45 15.93 6092 8.00 - --- PEAK
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 13070.00 45.34 88.20 -42.86 50.83 39.26 16.13 ed.88 0.00 - --- PEAK 1 13070.00 45.46 88.20 -42.74 50.95 39.26 16.13 6.8 0.00 --- --- PEAK
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Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT20_CH1_Single RU 26/0_5955MHz
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5878.56 56.13 83.20 -32.07 42.86 34.% 10.47 3216 0.0 108 328 PEA 1 595,00 11208 ------ ------ 9.51 35.20 10.54 3117 0.00 lee 328 PEAC
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 59197 43.81 63.20 -14.39 30.42 35.85 10.59 3216 @.00 100 328 AVERAGE 1 595,00 183.76 ------ ------ .19 35.20 10.54 3017 0.00 100 328 AVERAGE
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Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT20_CH1_Single RU 26/0_5955MHz
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 584112 55.33 83.20 -30.07 42.16 34.86 10.44 3213 0.0 108 83 PEA 1 595,08 1L ----mm -ooee- 9.6 35.20 10.54 317 0.00  lee 83 PEAC
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5910.67 43.65 63.20 -14.5% 30.77 35.84 10.50 3216 0.00 100 83 AVERAGE 1 595,00 16196 ------ ------ 88,39 35.20 10.54 3017 0.00 108 B3 AVERAGE
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Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT20_CH1_Single RU 52/37_5955MHz
ANT 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134 1
95 95
WHIGEP WIFI GE PEAK
N LN | F
[ Al
! WWMMMW,MMMWMWWM
B4 43‘3W
Peak
15 35
163 163
825 5651, 5. 5903, 5028, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5989.11 56.35 83.20 3165 4.97 .84 10.50 3216 0.00 108 325 PEAK 1 5955.00 11672 -----n ---ee- 9,15 35.20 10.54 317 0.00  lee 325 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 95
N LN
WIFBE(AVES WIFI GE(AVG)
[ Al |
48 1 L R ———————
Av W’\//\J‘M
g 15 34
163 163
825 5651, 5. 5903, 5028, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 592497 44,44 63.20 -13.76 30.98 35.10 10.52 3216 @.00 109 325 AVERAGE 1 595,00 16192 ------ ------ 8.3 35.20 10.54 3017 0.00 100 325 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT20_CH1_Single RU 52/37_5955MHz
ANT 5+4
Pol. Vertical Fundamenta
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134 1
95 95
WIH pE PRAK] WIFI GE PEAK
N LN | F
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Peak
15 35
163 163
825 5651, 5. 5903, 5028, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5899.23 55.84 83.20 -32.36 42.51 35.00 10.49 3216 0.0 108 96 PEA 1 595,00 18,58 ------ ------ 9.0 35.20 10.54 317 0.00 lee 96 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 95
N LN
WIF|E(M WIFI GE(AVG)
[ Al |
48 1 L P ———
Av WW
g 15 35
163 163
825 5651, 5. 5903, 5028, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 592419 43.9 63.20 -14.30 30.45 35.10 10.51 3216 @.00 108 96 AVERAGE 1 5955.00 99.49 ---ooe -oeee- 85,92 35.20 10.54 3017 0.00 108 96 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT20_CH1_Single RU 106/53_5955MHz
ANT 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134 i
95 95
WIH E PEA WIFI GE PEAK
N LN | F
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1 wmwwwwwwwm’m
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Peak
15 35
163 163
825 5651, 5. 5903, 5028, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5983.00 5.4 83.20 -31.74 43,11 35.01 1059 3216 0.0 113 34 PEA 1 595,00 186,73 ------ ------ 9,06 35.20 10.54 317 0.0 113 324 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 95
N LN
WIF|E(AVE WIFI GE(AVG)
[ Al |
48 1 L I ————
Av MW
g 15 15
163 163
825 5651, 5. 5903, 5028, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5986.12 43.80 63.20 -14.40 30.44 35.02 10.59 3216 0.00 113 324 AVERAGE 1 5955.00 9B.47 ------ -oeee- 4,59 35.20 10.54 3017 0.0 113 324 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT20_CH1_Single RU 106/53_5955MHz
ANT 5+4
Pol. Vertical Fundamenta
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134 1
95 95
WIH §E PEA WIFI GE PEAK
N LN | F
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Peak
15 35
163 163
825 5651, 5. 5903, 5028, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5897.15 55.82 83.20 -32.3% 42.50 34.99 10.49 3216 0.0 108 89 PEA 1 595,00 165,60 ------ ------ 92,03 35.20 10.54 317 0.00 lee B9 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
ik 5 1
N LN
WIFIGE(AVG) WIFI GE(AVG)
48 1 L R —————
Av
163 163
825 5651, 5. 5903, 5028, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5962.89 43.64 63.20 -14.56 30.29 35.01 10.59 3216 0.00 109 89 AVERAGE 1595500 96.42 ------ --eee- 8.8 35.20 10.54 3017 0.00 108 B9 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Single RU '26/8_7095MHz
ANT 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134 1
95 95
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Peak
15 35
163 163
Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 723476 5574 83.20 -32.46 40.97 35,74 1166 32.63 0.0 108 79 PEA 1 7095.00 108.50 ------ ------ 9.7 3570 1157 3252 0.00 lee 79 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 95
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A W §E(AVG) WIFI GE(AVG)
[ 'M Al |
u 1 u e —
Av MW
g 15 15
163 163
Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 714404 4510 63.20 -13.10 30.35 35.70 1160 3255 @.60 108 79 AVERAGE 1 709500 99.64 ------ --eee- B4.89 35,70 1157 3152 0.00 168 79 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C104 of C216
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Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Single RU '26/8_7095MHz
ANT 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134 i
95 95
WIH 6E PEAK] WIFI GE PEAK
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Peak
15 35
163 163
Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 71%.44 5616 83.20 -32.04 4151 35.61 1164 3268 0.00 108 94 PEA 1 709,00 186,71 ------ ------ 919 3570 1157 3252 0.0 leg 94 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 95
N LN
i W §E(AVG) WIFI GE(AVG)
g0V F Al |
48 1 13 e ———
Av WW
g 15 18
163 163
Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 714676 45.07 63.20 -13.13 30.33 35.70 1160 3256 0.00 108 94 AVERAGE 1769508 98.70 ------ ------ 83,95 3570 1157 3252 0.00 108 94 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Single RU 52/40_7095MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
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Peak
15 35
163 163
Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 7168.52 56.77 83.20 -31.43 4206 35.66 1162 3257 0.0 108 T PEA 1 709500 10493 -----n -ooee- .18 3570 1157 3252 0.00 lee 76 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
w5 ik :
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A W §E(AVG) WIFI GE(AVG)
LRI Al |
4 ! 1 R —
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g 15 15
163 163
Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 71404 45.06 63.20 -13.14 30.31 35,70 1160 3255 0.60 108 76 AVERAGE 1769508 95.15 ----oe -oeee- 80.40 35,70 1157 3252 0.0 108 76 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Single RU 52/40_7095MHz
ANT 5+4
Pol. Vertical Fundamenta
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
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Peak
15 35
163 163
Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 73124 575 83.20 -31.45 4.00 3.2 1166 32.63 0.0 108 93 PEA 1709500 10444 -ooe -oeeen B9.69 35,78 1157 3252 .00 leg 95 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
s s !
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TS W §E(AVG) WIFI GE(AVG)
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g 15 15
163 163
Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 7140.36 45.09 63.20 -13.11 30.34 35,70 11.6@ 3255 @.00 109 95 AVERAGE 1769508 95.97 ----oe -oeee- BL.22 3570 1157 3252 0.00 168 95 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Single RU 106/54_7095MHz
ANT 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
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WIH 6E PEAK] WIFI GE PEAK
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Peak
15 35
163 163
Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 7129.% 56.85 83.20 -31.35 42,18 .70 1159 3234 0.0 108 69 PEA 1 709,00 16237 ------ ------ .62 35,70 1157 3252 0.00 leg 69 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
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o W §E(AVG) WIFI GE(AVG)
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g 15 15
163 163
Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 714036 45.04 63.20 -13.16 30.29 35.70 11.6@ 3255 @.00 109 69 AVERAGE 1769508 92,99 ----oe -oeee- 78,24 35,70 1157 3152 0.00 108 69 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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69
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Single RU 106/54_7095MHz
ANT 5+4
Pol. Vertical Fundamenta
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 95
WIH 6E PEAK] WIFI GE PEAK
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Peak
15 35
163 163
Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 723.84 56,11 83.20 -32.09 4133 35.75 1166 32.63 0.0 105 34 PEA 1 709,00 16159 ------ --oee- 86,85 35.69 1156 3251 .00 165 340 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 95 1
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Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 714116 45.00 63.20 -13.20 30.25 35.70 1L.6@ 3255 @.80 105 340 AVERAGE 1 789508 9236 ------ --eee- 7.8 35.69 1156 3251 0.00 165 340 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT20_CH1_Small RU Index 37+2_5955MHz
ANT 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134 1
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Peak
15 35
163 163
825 5651, 5. 5903, 5028, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5914.18 54.84 83.20 -33.36 41.43 35.86 1051 3216 0.0 108 36 PEA 1 595,00 168,65 ------ ------ 95,08 35.20 10.54 317 0.00 lee 36 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
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163 163
825 5651, 5. 5903, 5028, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 592430 43.84 63.20 -14.36 30.39 35.10 1051 3216 @.00 108 36 AVERAGE 1 595,00 106.09 ------ ------ 86,52 35.20 10.54 3L17 0.00 108 36 AVERAGE
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Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT20_CH1_Small RU Index 37+2_5955MHz
ANT 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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Peak
15 35
163 163
825 5651, 5. 5903, 5028, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5915.48 55.71 83.20 -32.49 42,30 35.86 10.51 3216 0.00 308 298 PEA 1 595,00 106,62 ------ ------ 9.0 35.20 10.54 3117 0.00 308 298 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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825 5651, 5. 5903, 5028, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5910.28 43.54 63.20 -14.66 30.16 35.04 10.59 3216 0.00 300 25 AVERAGE 1 5955.08 97.73 ---ooe -oeee- 416 35.20 10.54 3117 0.00 300 258 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT20_CH1_Small RU Index 53+4_5955MHz
ANT 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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Peak
15 35
163 163
825 5651, 5. 5903, 5028, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5967.29 55.14 83.20 -33.06 4177 35.83 10.50 3216 0.0 282 29 PEA 1 5955.00 10452 ------ -ooee- 9.9 35.20 10.54 317 000 282 5 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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s s 1
N LN
WIFGE(AVE) WIFI GE(AVG)
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g 15 15
163 163
825 5651, 5. 5903, 5028, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5912.60 43.53 63.20 -14.62 30.19 35.85 10.59 3216 @.00 282 25 AVERAGE 1 5955.00 95.68 ------ ------ 8011 35.20 10.54 3017 0.00 280 25 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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Report No. : FR420701G
71
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT20_CH1_Small RU Index 53+4_5955MHz
ANT 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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Peak
15 35
163 163
825 5651, 5. 5903, 5028, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5986.64 55.56 83.20 -32.64 42.19 35.83 10.50 3216 0.0 318 262 PEAK 1 595,00 183,13 -----v --oee- 9.5 35.20 10.54 3117 0.00 318 262 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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825 5651, 5. 5903, 5028, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5898.30 43.5 63.20 -14.64 30.23 35.00 10.49 3216 0.00 310 262 AVERAGE 1 5955.08 94,16 ------ -ooee- 50.59 35.20 10.54 3017 0.0 310 262 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Small RU Index 40+6_7095MHz
ANT 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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Peak
15 35
163 163
Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 723556 56.78 83.20 -31.50 41.93 35,74 1l.66 32.63 0.0 308 29 PEA 1 7895.00 16169 ------ ------ 86,54 35,70 1157 3252 0.00 308 299 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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M W §E(AVG) WIFI GE(AVG)
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Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 714044 4495 63.20 -13.25 30.280 35.70 1160 3255 0.0 300 29 AVERAGE 1769508 93.00 ------ ------ 78,25 3570 1157 3152 0.0 300 299 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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72
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Small RU Index 40+6_7095MHz
ANT 5+4
Pol. Vertical Fundamenta
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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Peak
15 35
163 163
Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 726,12 56.42 83.20 -31.78 4168 35,70 1l.66 32.62 0.0 249 14 PEA 1 7095.00 183,45 - --oee- 88,70 3570 1157 3252 0.00 249 14 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 74370 44.89 63.20 -13.31 30.04 35,70 1160 3255 0.00 249 14 AVERAGE 1769508 9418 ------ -ooee- 7943 3570 1157 3252 0.00 249 14 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Small RU Index 54+4_7095MHz
ANT 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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Peak
15 35
163 163
Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 71%.24 55.80 83.20 -32.40 4115 35.61 1164 3268 0.0 237 287 PEX 1 7895.00 12.60 ------ ------ 0.5 3570 1157 3252 0.8 232 287 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 714180 4516 63.20 -13.04 30.41 35.70 1160 3255 @.00 232 287 AVERAGE 1769508 93.79 ---ooe -oeee- 79.04 35,70 1157 3252 0.0 232 287 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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Report No. : FR420701G

73
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Small RU Index 54+4_7095MHz
ANT 5+4
Pol. Vertical Fundamenta
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 95
WIH 6E PEAK] WIFI GE PEAK
N LN |
[ Al
i WWW
T Al vl
a it 4”mwwmwwvwwmmewmwwwummmumw
Peak
15 35
163 163
Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 72444 56.04 83.20 -32.16 41.34 35.66 11.65 3261 0.0 262 29 PEAK 1 709500 16245 ------ --oee- 8.7 3570 1157 3252 0.0 202 29 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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Tits . 4, T8, i, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 714450 45.06 63.20 -13.14 30.31 35,70 1160 3255 @.80 262 29 AVERAGE 1709508 9241 ----oe -oeee- 7,66 3570 1157 3152 0.0 262 29 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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74
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT80_CH7_Puncturing 20M @)5985MHz
ANT 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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163 163
825 5687, 5888, 521, 5983, 5985 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 592064 64.21 83.20 -13.99 50.77 35.89 1051 3216 0.0 108 39 PEA 1 5985.00 10499 -----n -ooee- 913 35,25 1056 317 0.00 lee 39 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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825 5687, 5888, 521, 5983, 5985 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5925.60 5.61 63.20 -17.59 37.15 35.10 10.52 3216 @.00 109 30 AVERAGE 1508500 94,97 ----ee -oeee- BL27 35,29 10.58 3L17 0.00 108 39 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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74
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT80_CH7_Puncturing 20M @)5985MHz
ANT 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
‘ B 6E PEA W GE PEAK
i [
K B | F
5.0 1 84
48 44
Peak
15 15
163 163
8 5857, 5888, 59, 5983, 5985 1000 2600, 4600, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5915.72 62.43 83.20 -15.77 49.82 35.86 10.51 32.16 0.0 341 259 PEAK 1 5985.00 16238 ------ - 88,78 35.22 10.5% 3017 0.00 341 299 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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8 5857, 5888, 59, 5983, 5985 1000 2600, 4600, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5913.44 43.63 63.20 -19.52 35.26 35.07 10.51 3216 @.00 341 250 AVERAGE 1508508 9241 ----oe -oeee- 78,81 35,22 1055 3117 0.0 341 259 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT80_CH215_Puncturing 20M @ 7025MHz
ANT
Pol. Horizontal Fundamental
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Tz T060. . T4, T2, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 71426 57.43 83.20 -30.72 473 3.0 116 3255 0.0 295 28 PEA 1 762,00 183,36 ------ ----- 88.68 35.62 1152 32.46 0.00 295 28 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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Tz T060. . T4, T2, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 712510 47.29 63.20 -10.91 32.54 35,70 1159 3234 0.0 295 28 AVERAGE 1762508 9.1 ---oen -oeee- 78,56 35.61 1153 3248 0.00 295 28 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT80_CH215_Puncturing 20M @ 7025MHz
ANT 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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i TO8. 153 T4, . 15 1000 2600, 4600, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 7126.20 59.53 83.20 -18.67 44.78 35.70 1159 3234 0.0 198 19 PEX 1 762500 183,74 ----mn -ooee- B9.65 35.64 1151 3246 0.00 1% 19 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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i TO8. 153 T4, . 15 1000 2600, 4600, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 712510 47.95 63.20 -10.25 33.20 35.70 1159 3234 0.0 198 19 AVERAGE 1762508 9071 ---oee -oeee- 7.9 35.69 1149 3243 0.00 198 19 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT160_CH15_Puncturing 40M @ 6025MHz
ANT 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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825 5865. 5905, 5045, 5085, 6025 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5916.40 62.14 83.20 -26.06 46.72 35.87 10.51 3216 0.0 113 4L PEX 1 6625.00 162,88 ------ ------ 0.6 35.24 105 317 6.0 13 4l PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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825 5865. 5905, 5045, 5085, 6025 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5915.40 47.84 63.20 -10.36 34.43 35.86 10.51 3216 @.00 113 41 AVERAGE 1 662500 93.40 ------ ------ 79.68 35.30 1059 3117 0.0 113 41 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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76
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT160_CH15_Puncturing 40M @ 6025MHz
ANT 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 95 1
' e ‘ i WG PEAK
T W W
N v LN | F
B0 ! B0 W
48 L
Peak
15 35
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825 5865. 5905, 5045, 5085, 6025 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5882.80 63.59 83.20 -24.61 50.31 34.% 10.48 32.16 0.00 364 269 PEAK 1 662500 99.34 ---oe -ooee- 85,55 3533 10.63 3017 0.0 364 269 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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825 5865. 5905, 5045, 5085, 6025 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MdhBNe B &N Bh & B B o dy
1 5920.20 46.47 63.20 -21.73 33.04 35,88 10.51 3216 @.00 364 260 AVERAGE 1 662500 89.62 ------ ------ 75,08 3530 10.61 3117 0.00 364 269 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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